

<b>TEST REPORT N°:</b>	<b>206023-A</b>	
<b>1. LAB INFORMATION</b>		
Received Date : <b>May 07, 2025</b>	Supersede to Report N°: 206023	
Testing Begin : <b>May 07, 2025</b>	Last modification : <b>May 17, 2025</b>	
Testing End : <b>May 13, 2025</b>		
Issue Date : <b>May 13, 2025</b>		
<b>2. CLIENT INFORMATION</b>		
Applicant : <b>PIMA PRIMA</b>	Contact : <b>MS. ANNA ROMANOV</b>	
Address	E-mail	
	Telephone	
<b>3. SAMPLE INFORMATION:</b>		
Sample : <b>KNITTED FABRIC</b>	Description : -	
Client : <b>PIMA PRIMA</b>	Yarn Number : <b>50/1</b>	
Style : -	Fabric Weight : <b>185 g/m<sup>2</sup> BW</b>	
PO : -	Fiber Content : <b>100% PIMA COTTON</b>	
Export to : <b>USA</b>	Color : <b>RAW</b>	
<b>4. SUBMITTED CARE INSTRUCTIONS</b>		<b>SUGGESTED CARE INSTRUCTIONS</b>
<b>NOT PROVIDED</b>		<b>NOT APPLICABLE</b>



**6. TEST RESULTS**

TEST N° 01

**TEST METHOD** : **FIBER LENGHT – INTERNAL METHOD**  
**1. CÓDE INTERNAL** : **D0130**  
**2. EVALUATION** : **MEASURING LENGTH - GRADUATED SCALE**

**RESULTS:**

<i>Length mm</i>	<i>Count</i>	<i>% Frecuency</i>	<i>Acumulated</i>
29	8	2.06	2.06
30	10	2.58	4.64
31	8	2.06	6.70
32	21	5.41	12.11
33	8	2.06	14.18
34	38	9.79	23.97
35	38	9.79	33.76
36	32	8.25	42.01
37	71	18.30	60.31
38	55	14.18	74.48
39	50	12.89	87.37
40	36	9.28	96.65
41	13	3.35	100.00
	<b>388</b>		

<b>LENGTH FIBER (mm):</b>		
MINIMUM	29	mm
MAXIMUM	41	mm
MEAN	36.1	mm
MEDIAN	37	mm
MODE	37	mm
CV	8%	%

*Remark:*

<b>GREIGE FIBER</b>	
Pima	34-40 mm
Tangüis	28-32 mm
<b>AFTER DYED</b>	
Pima or Similar Pima	33-38 mm
Tanguis or Similar Tanguis	26-30 mm

Remark: According to the frequency distribution table, the yarn has ranges of fiber length of more than 33 mm that corresponds to a fiber similar Pima

**May 17, 2025 (206023-A):** The client information has been updated.

<b>CONDITIONING:</b>	<p>Textile tested specimens are conditioned as directed in ASTM D1776: Standard practice for Conditioning Textiles for Testing: <math>21 \pm 2^{\circ}\text{C}</math> (<math>70 \pm 4^{\circ}\text{F}</math>) / <math>65 \pm 5\%</math> RH. Hardline Goods are conditioned at atmospheric conditions specified in the respective standard test.</p>
<b>VALIDITY OF THE REPORT:</b>	<p>The results set forth in this report are limited exclusively to the test samples identified therein, and indicate all of the tests required by the client but are not necessarily indicative of the qualities of apparently identical or similar materials or products. This report is an official document protected under the current legislation, intended for your exclusive use, shall not be copied or reproduced except in full, without the written approval of Certintex. The results in this Test Report cannot be used as a certified of conformity of the product tested or as a certified quality of the client's management system.</p>
<b>SAMPLE RETENTION:</b>	<p>Test samples will be stored for a period of 60 days. After retention, the samples will be destroyed. Upon request at the time of submission, samples may be returned at the client's expense. This Test Report has been elaborated under our Quality Management System controls, which complies with ISO/IEC 17025:2017 standard requirements.</p>
<b>LABORATORY ACKNOWLEDGMENTS:</b>	<p>Certintex has been recognized by the CPSC as a third party lab for testing children's products - CPSC Identification Number 1244. You will find CERTINTEX's name listed in the CPSC website: <a href="https://www.cpsc.gov/cgi-bin/LabSearch/ViewDetail.aspx?ReqId=GYMUZ807kQPuXbdY1TLKzw%3d%3d&amp;LabId=tLxJlmrAq4Ht3NYYw0U4fQ%3d%3d">https://www.cpsc.gov/cgi-bin/LabSearch/ViewDetail.aspx?ReqId=GYMUZ807kQPuXbdY1TLKzw%3d%3d&amp;LabId=tLxJlmrAq4Ht3NYYw0U4fQ%3d%3d</a></p> <p>Certintex has acquired the ISO/ IEC 17025:2017 accreditation issued by ANAB (ANSI National Accreditation Board). ANAB is an accreditation body recognized by ILAC (International Laboratory Accreditation Cooperation). For tests included in the accreditation refer to certificate and scope of accreditation N° AT-1441 at <a href="https://search.anab.org">https://search.anab.org</a>. Accredited since March 11, 2010 (Re-accredited on March, 2024).</p> <p>Certintex has accreditation in ISO/ IEC 17025:2017 for Testing Laboratory by INACAL-DA – the Accreditation Board – Register N° LE – 041, on August 24, 2007 ( and re-accredited on January 25, 2023) for the tests listed in the accreditation's scope: <a href="https://www.gob.pe/institucion/inacal/informes-publicaciones/2824464-28-certintex-s-a-c">https://www.gob.pe/institucion/inacal/informes-publicaciones/2824464-28-certintex-s-a-c</a></p>
<b>E-MAIL TRANSMISSIONS:</b>	<p>The client acknowledges that the results set forth in this test report or other communications by e-mail transmission, will not be encrypted, hence, will not be confidential. That such transmission may be read and intercepted by third parties and the electronic version, or other communication, could be modified. CERTINTEX disclaims any and all responsibility or liability arising out of or in connection with e-mail transmissions of such information.</p>

MS

EDUARDO GUSHIKEN  
TECHNICAL MANAGER  
CERTINTEX S.A.C  
CIP LIMA N° 138366

\*\*\* END OF THE REPORT \*\*\*